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1. Meropeneminj(1g) (271.25 U./vial)
1¢IVg8hrUpto2glV g8 hrfor meningitis
Max : 6 g/day

CrCl 26-50: 1g IV g 12hr
CrCl10-25:0.5¢ IV q 12 hr
CrCl<10%%9 HD/CAPD : 0.5¢ IV q 24 hr

... IV stat (0.5hr.infusion) then
..¢ IV g ...hr(2hr.infusion)

2. ciprofloxacin inj.(32u./vial)
400 mg IV g 8-12 hr

CrCl50-90 : 400 mg IV g 8-12 hr
CrCl10-50: 400 mg IV g 24 hr
CrCl<10%%9 HD/CAPD: 400 mg IV q 24hr

..mg IV g....hr (Lhr.infusion)

3. Piperacillin(4g)+Tazobactam (0.5¢) inj (201.5V.

Antipseudomonas: CrCl20-40: 3.375 ¢ IV g 6hr

vial)
Antipseudomonas: 4.5 ¢ IV q 6 hr

Non pseudomonas :3.375 g IV g 6 hr

CrCl<20 %38CAPD: 2.25 g IV g 6 hr

HD: 2.25 ¢ IV q 8 hr +750 mg IV after HD

Non pseudomonas: CrCl20-40: 2.25 ¢ IV q 6 hr
CrCl<20 %38CAPD: 2.25 g IV q 8 hr

HD: 2.25 ¢ IV g 12 hr +750 mg IV after HD

..glVstatthen ..g IV g ..hr
(0.5hr.infusion)

4. Vancomycin(0.5¢) inj.(180.831. / vial )
Loading dose 20-25 mg/kg IV then 15-20 mg/kg
IV.q812hr w39 1gIVq12hr

CrCl>50 : 15-20 mg/kg/dose (usual: 750-1,500 mg) g8-12 hr
CrCl10-50: 15-20 mg/kg/dose (usual: 750-1,500 mg) g24 hr
CrCl<10: 500 mg IV g 48-96hr

HD:LD of 15-25 mg/kg, give either 500-1,000 mg or

after each dialysis session %58 500 mg IV q 48-96 hr
PD:LD of 1,000 mg, follow by 500-1,000 mg q 48-72hr

5-10 mg/kg

...g IV stat (2hr.infusion) then
..g IV g ...hr (2hr.infusion)
**5239n1134n Red man

syndrome

.Levofloxacin 750 mg inj. (553.80 u. / vial )
750 mg IV g 24 hr

CrCl20-49 : 750 mg q 48 hr
CrCl=20 5@ HD/CAPD:750 mg then 500 mg q 48hr

...mg iv 2 hr. infusion
**ASAAUIAENT750 mg IV 2.5hr.

infusion

6. Colistin 150 mg¢ inj. (283.40 U. / vial )
LD : 300 mg
MD : 150 mg IV q 12 hr

CrCl>80:LD 300mg then150 mg IV g 8-12 hr
CrCl>41-80:LD 300 mg then150 mg IV g 12 hr
CrCl>21-40:LD 300 mg then 100 mg IV 12 hr

CrCls< 20:LD 300 mg then150 mg IV g24hr

HD:LD300 mg then150 mg IV g24hr +200 mg IV after HD
CAPD :LD 300 mg then 100 mg IV g 24 hr

...¢ IV stat (0.5hr.infusion) then
..g IV g ...hr (thr.infusion)

7. Fosfomycin 4 g inj. (320 U./vial)
24 g IV q 12 hr Juiuriinvedie
Max dose 20-24 g/day

ESBL-E.coli: 2 ¢ IV q 12 hr

CrCl40-50: 1 ¢ IV g 12 hr CrCl:20-30: 500 mg IV q 12 hr
ESBL-K.pnemoniae: 4 ¢ IV g 12 hr

CrCl40-50: 2 ¢ IV g 12 hr CrCl:20-30: 1 ¢ IV q 12 hr
MDR-A.baumanni/MDR-P.aeruginosa/Meningitis: 4 g IV q 8 hr
CrCld40-50: 2 ¢ IV g 8 hr CrCl:20-30: 1 g IV g 8 hr
Osteomyelitis: 4 ¢ IV g 12 hr

CrCl40-50: 2 ¢ IV g 12 hr CrCl:20-30: 1 ¢ IV q 12 hr

HD: normal dose but give only post HD

Not recommend in CAPD (should give via IP): infected CAPD
1gIV q24-36 hr

... IV stat (Lhr.infusion) then
..g IV g ..hr (2hr.infusion)
=**yuen 1 g dmsulv
Usgnouse Na 14.5 mEq.

1AV Vancomycin inj

Bw (kg) Loading dose Maintenance dose
Dose (mg) LAV Dose (mg) AU

>110 - - 1750 120 Wi
90-110 3000 360 Wl 1500 90 Ul
75-89 2500 300 w9l 1250 75w
60-74 2000 240 W9l 1000 60 W
50-59 1500 180 Ul 750 60 U9l
30-49 1000 120 un¥l 500 60 U9l




